Parts List

Parts #
HB100551
HB100559
HB100560
HB100864
HB101298
HB103671
HB107376
HB107894
HB109847
HB112724
HB112725
HB112726
HB112727
HB112728
HB112729
HB112738
HB112739
HB112742
HB112743
HB112744
HB112746
HB112748
HB112754
HB112756
HB112757
HB112764
HB112773
HB112774
HB112777
HB112778
HB112786
HB112790
HB112791
HB112794
HB112797
HB112798
HB112960
HB112961
HB112963
HB112964
HB112965
HB113071
HB113072
HB114489
HB114491
HB114673
HB114753
HB115136
HB116258
HB116262
HB116264
HB116265
HB116298
HB204143
HB204261
HB204262
HB204345
HB204346
HB204348
HB204349
HB204350
HB204351
HB204352
HB204359
HB204365
HB204366
HB204367
HB204368
HB204371
HB204372
HB204373
HB204386
HB204390
HB204392
HB204393
HB204394
HB204395
HB204414
HB204415
HB204416
HB204448
HB204449
HB204504
HB204549
HB204563
HB204564
HB204581
HB204582
HB204596
HB204663
HB204715
HB204716
HB204717
HB204718
HB204719

Description

LOCK NUT M2.5 (4PCS)

BUTTON HEAD SCREW M3X14MM (HEX SOCKET/0PCS)
BUTTON HEAD SCREW M3X16MM (HEX SOCKET/10PCS)
BUTTON HEAD SCREW M2.5X4MM (HEX SOCKET/M0PCS)
DIFFERENTIAL GEAR SET

FLANGED LOCK NUT M3 (10PCS)

CAP HEAD SCREW M2.5X12MM (10PCS)

BUTTON HEAD SCREW M3X22MM (10PCS)

PLASTIC SPACER SET

BALL CUP SET

BALL CUP SET (SMALL)

BALL STUD 4.8X4X6MM (4PCS)

BALL STUD 4.8X5X6MM (4PCS)

BALL STUD 4.8X5X8MM (4PCS)

BALL 4.8XM2.5MM (4PCS)

BUTTON HEAD SCREW M2.5X8MM (HEX SOCKET/0PCS)
FLAT HEAD SCREW M2X5MM (HEX SOCKET/MOPCS)
ARM MOUNT 2 (2PCS)

ARM MOUNT 3 (2PCS)

ALUMINUM HEX HUB 12MM (FRONT/2PCS)
ALUMINUM HEX HUB 12MM (REAR/2PCS)

BATTERY HOLDER SET (SHORTY)

RECEIVER AND ANTENNA MOUNT SET

STEERING POST (2PCS)

THUMB SCREW M3 (ORANGE/2PCS)

STEERING CRANK SET

FRONT SHOCK TOWER MOUNT

REAR SHOCK TOWER MOUNT

HINGE PIN SET

DIFFERENTIAL GEAR SET

DIFF OUTDRIVE (TYPE-B/2PCS)

SHOCK PISTON SET (4X1.2MM/1.3MM/1.4MM/BLANK)
SHOCK SEAL SET

WASHER SET 3X7MM (0.5MM/1.0MM/ORANGE/GPCS)
WASHER SET 3X6MM (0.5MM/1.OMM/2Z.0MM/ORANGE/GPCS)
FRONT SWAY-BAR SET (1.2/1.3/1.4MM)
TURNBUCKLE M3 X 34MM (2PCS)

TURNBUCKLE M3 X 38MM (2PCS)

GEARBOX SHIM SET

FLAT HEAD SCREW M3 X 25MM (8PCS)

SCREW SET M3 X 16MM (6PCS)

SPUR GEAR 72T (D413/D418/D4EVO)

DIFF CASE

ALUMINUM WASHER 3X6X1.0MM (ORANGE/20PCS)
ALUMINUM WASHER 3X6X2.0MM (ORANGE/20PCS)
SILICONE O-RING P-3 (#30/YELLOW/20PCS)

SHOCK CAP BUSHING (4PCS)

ALUMINUM SHOCK STANDOFF (4PCS)

SHOCK SET V2 12MM BORE SHARED PARTS SET (1 PAIR)
SHOCK EYELET/PERCH SET (2PCS)

12MM SHOCK HARDWARE PARTS SET V2

BALLCUP SET (8PCS)

GEAR DIFF SEAL (3PCS)

SUSPENSION ARM FRONT (HARD)

BEARING 8X14X4MM V2

ALUMINUM STEERING SERVO HORN (25T) V2
BATTERY POST

CHASSIS GUARD SET

FRONT SHOCK BODY

FRONT SHOCK SHAFT

REAR SHOCK BODY

REAR SHOCK SHAFT

M3 FLUSH FASTENER (10MM)

D4 EVO3 CENTER BULKHEAD (A & B)

REAR SHOCK TOWER

WING MOUNT

WING BUTTON FOR 1:10 BUGGY

SERVO MOUNT SET (D418)

M2 X SMM BHCS (1.5MM HEX)

M2 X 10MM BHCS (1.5MM HEX)

HE M2 X 5MM FHCS (1.5MM HEX)

FRONT SPRING 75 (BUGGY 1:10)

REAR SPRING 45 (BUGGY 1:10)

FRONT SHOCK KIT

REAR SHOCK KIT

MOTOR CAM

MOTOR CLAMP

DIFF SHAFT SET (D418)

FRONT SWAY-BAR SET (1.6/1.8/2.0MM)

REAR SWAY-BAR SET (1.6/1.8/2.0MM)

ALUMINUM STEERING RACK SET

KING PIN BUSHING FOR ALUMINUM STEERING RACK BUSHING (PLASTIC)
REAR UNIVERSAL SET

D2 EVO ARM MOUNT PILL & HUB CARRIER INSERT SET
FRONT GEAR BOX SET (D4 EVO3)

REAR GEAR BOX SET (D4 EVO3)

ALUMINUM SHOCK CAPS EMULSION SET 1:10 (2PCS)
SHOCK CAP O-RING (10PCS) - FIT #204581

FRONT SHOCK TOWER SET V2

D2 EVO OUTSIDE HINGE PIN FRONT

D4 EVO3 M3X46MM TURNBUCKLE

D4 EVO3 CHASSIS (2.5MM)

D4 EVO3 REAR CHASSIS STIFFENER

D4 EVO3 FRONT CHASSIS STIFFENER

D4 EVO3 REAR BULKHEAD

Parts #
HB204720
HE204721
HB204722
HB204723
HB204724
HB204725
HB204726
HB204727
HB204728
HB204729
HB204730
HB204731
HBZ204732
HB204734
HB204736
HB204740
HB204741
HB204747
HB204748
HB204750
HB204753
HBZ04760
HB204773
HB204803
HB204803
HB204827
HB204839
HBE1094
HBB6595
HB&7206
HBEB7351
HBET7534
HEBEBO17
HBBOZ2
HBEOQ30
HBZ081
HBZ082
HBZ083
HBZ084
HBZ087
HBZ150
HBZ224
HBZ263
HBZ352
HBZ353
HBZ420
HBZ542
HBZ543
HBZ544
HBEZBE2
HBEZ663
HBZE76
HBZ700
HBZ701
HBZ702

Description

D4 EVO3 FLUSH FASTENER (M3X19)

D4 EVO3 CENTER BULKHEAD

D4 EVO3 CENTER BULKHEAD BRACE

D4 EVO3 DRIVE SHAFT (134MM)

D4 EVO3 DRIVE SHAFT (62MM)

D4 EVO3 CAMBER MOUNT A

D4 EVO3 CAMBER MOUNT B

D4 EVO3 FRONT CHASSIS ROD

D4 EVO3 REAR CHASSIS ROD

D4 EVO3 BRACE SPACER (FRONT 2MM)

D4 EVO3 BRACE SPACER (REAR 2MM)

D4 EVO3 GEARBOX SPACER (FRONT 2MM)

D4 EVO3 GEARBOX SPACER (REAR 2MM)

D4 EVO3 SHOCK SPACER (3X7X4MM)

D4 EVO3 CASTER BLOCK (12.5 DEGREE)

D4 EVO3 HUB CARRIER

D4 EVO3 REAR ARM SET

D4 EVO3 FLAT HEAD SCREW M3X30MM

D4 EVO3 ARM MOUNT (7)

D4 EVO3 STEERING BLOCK (2 DEGREE)

D4 EVO3 SERVO MOUNT FLOATING

D4 EVO3 CRUSH TUBE

D4 EVO3 DCJ SET (72MM)

D2 EVO HUE CAMBER MOUNT

D2 EVO OUTSIDE HINGE PIN REAR

D4 EVO3 STICKER SHEET

D4 EVO3 ACKERMANN ARM (4)

WHEEL NUT M4 SERRATED (BLACK/4PCS)

O-RING P5 BLACK (4PCS)

LIGHT WEIGHT STEERING PUSH ROD BALL (4PCS)
SHOCK END/SHOCK SPRING RETAINER SET

BALL 5.8X5.6MM (4PCS)

BALL BEARING 4X8X3MM (2PCS)

BALL BEARING 5X11X4MM (2PCS)

BALL BEARING 10X15X4MM (2PCS)

FLAT HEAD SCREW M3X6MM (HEX SOCKET/10PCS)
FLAT HEAD SCREW M3X8MM (HEX SOCKET/M0PCS)
FLAT HEAD SCREW M3X10MM (HEX SOCKET/10PCS)
FLAT HEAD SCREW M3X12MM (HEX SOCKET/10PCS)
FLAT HEAD SCREW M3X20MM (HEX SOCKET/10PCS)
ANTENNA PIPE SET

WASHER M3X8MM (10PCS)

PIN 2X8MM (12PCS)

BUTTON HEAD SCREW M3X8MM (HEX SOCKET/MOPCS)
BUTTON HEAD SCREW M3X10MM (HEX SOCKET/MOPCS)
CAP HEAD SCREW M2 6X6MM (12 PCS)

CAP HEAD SCREW M3X8MM (12PCS)

CAP HEAD SCREW M3 X 10MM (BPCS)

CAP HEAD SCREW M3X12MM (6PCS)

LOCK NUT M2 4PCS

LOCK NUT M3 (6PCS)

LOCK NUT M3 THIN TYPE (4PCS)

SET SCREW M3X3MM (6PCS)

SET SCREW M3X4MM (6PCS)

SET SCREW M3X5MM (10PCS)

Option Parts List

Parts #
HB112741
HE112803
HB112825
HB112827
HB114487
HB114488
HB114490
HB114674
HB114675
HB204140
HB204263
HB204327
HB204374
HB204375
HB204382
HB204383
HB204384
HB204385
HB204387
HB204388
HB204389
HB204391
HB204429
HB204497
HB204498
HB204499
HB204626
HB204735
HB204737
HB204749
HB204751
HB204752
HB204830
HB204831
HB204832
HB204833
HB204834

Description

ARM MOUNT 1 (2PCS)

SUSPENSION ARM COVER SET (CARBON GRAPHITE)
FRONT WHEEL 1/10 (YELLOW/2PCS)

REAR WHEEL 1110 (YELLOW/2PCS)

ALUMINUM WASHER 3X6X0.5MM (ORANGE/20PCS)
ALUMINUM WASHER 3X6X0.75MM (ORANGE/20PCS)
ALUMINUM WASHER 3X6X1.5MM (ORANGE/20PCS)
SILICONE O-RING P-3 (#40/0RANGE/20PCS)
SILICONE O-RING P-3 (#50/GREEN/20PCS)

M3 NYLOCK NUT (THIN PROFILE) (6PCS)
ALUMINUM STEERING SERVO HORN (23T) v2

HB RIDE HEIGHT GAUGE (15-45MM)

JCONCEPTS BUGGY BODYSHELL

REAR WING 1:10 BUGGY (JCONCEPTS)

FRONT SPRING 55 (BUGGY 1:10)

FRONT SPRING 60 (BUGGY 1:10)

FRONT SPRING 65 (BUGGY 1:10)

FRONT SPRING 70 (BUGGY 1:10)

REAR SPRING 30 (BUGGY 1:10)

REAR SPRING 35 (BUGGY 1:10)

REAR SPRING 40 (BUGGY 1:10)

REAR SPRING 50 (BUGGY 1:10)

SLIPPER SET

ARM MOUNT 4 (2PCS)

ARM MOUNT 5 (2PCS)

ARM MOUNT 6 (2PCS)

REAR WING 1:10 BUGGY (CARPET-ASTRO HIGH-CLEARANCE -JCONCEPTS)
D4 EVO3 CASTER BLOCK (10 DEGREE)

D4 EVO3 CASTER BLOCK (15 DEGREE)

D4 EVO3 STEERING BLOCK (0 DEGREE)

D4 EVO3 STEERING BLOCK (4 DEGREE)

D4 EVO3 ACKERMANN ARM (1)

D4 EVO2 CHASSIS (2.0MM) OPTION PARTS

D4 EVO3 ACKERMANN ARM (2)

D4 EVO3 ACKERMANN ARM (3)

D4 EVO3 ACKERMANN ARM (5)

D4 EVO3 ACKERMANN ARM (6)
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